
 

 

 
 
 
 
 
 
 

Blue Plains Total Nitrogen 
Removal / Wet Weather Plan 

District of Columbia 
Water and Sewer Authority 
Serving the Public • Protecting the Environment 

Final 
 

October 2007 

Long Term Control Plan Supplement No. 1 



 



Table of Contents 

 1 FINAL – Oct. 2007 
H:\1160\BP Strategic Plan\TN_WW Plan\Report-Final\Table of Contents.doc 

DISTRICT OF COLUMBIA 
WATER AND SEWER AUTHORITY 

Washington, D.C. 
 

Blue Plains Total Nitrogen Removal / Wet Weather Plan 
Long Term Control Plan Supplement No. 1 

       
 Table of Contents 

 
Metcalf & Eddy, Greeley and Hansen LLC, Limno Tech, Inc. 

October 2007 
 

SUMMARY AND FINDINGS ................................................................................................................S-1 
[...]
conveyance assurance by such later date. 

 
If an extension of the September 1, 2008 deadline is required, the decree requires that notification be 
made by October 10, 2006. 
 
WASA conducted physical inspections of the major sewers between the pumping stations and Blue Plains 
(called the Outfall Sewers) and performed flow monitoring and modeling to assess the systems’ 
conveyance capacity.  The physical inspections identified significant portions of the Outfall Sewers with 
rebar missing, loss of concrete in the crown and other indications of corrosion.  In addition, the 
monitoring and modeling indicted that improvements would need to be made to the Outfall Sewers in 
order to convey 1076 mgd.  WASA submitted a report to EPA (Technical Memorandum No. 15: Outfall 
Sewer Assessment) on October 6, 2006.  The memorandum indicated that 1076 mgd could not be 
conveyed by September 1, 2008 and indicated that rehabilitation of the outfall sewers was required.      
WASA and EPA have since agreed to extend the September 1, 2008 deadline to April 11, 2011. 
 
Since facilities need to be taken out of service to perform the rehabilitation of the outfalls sewers, WASA 
indicated that the maximum flow rate available during the work would be 847 mgd, which is consistent 
with the treatment capacity available during the concurrent rehabilitations underway at Blue Plains. 
 
Long Term Control Plan Consent Decree - Civil Action No. 1:CV00183TFH 
WASA and the District of Columbia entered into this CD with the United States Government.  The CD 
was entered by the court on March 23, 2005, and provides a schedule for implementation of the LTCP.  
There are many deadlines in the CD related to the various components of the LTCP.  Table 1-5 
summarizes requirements related to the Anacostia Tunnel and Blue Plains Excess Flow Improvements.  
Important points related to these requirements are as follows: 
 

• The Anacostia Facility Plan is a plan to provide further definition for the Anacostia 
Tunnel which WASA developed to a conceptual level in the LTCP.  The plan has been 
started and must be submitted to EPA by September 23, 2008. 

• The first leg of the Anacostia Tunnel is from Poplar Point to Northeast Boundary.  This 
portion of the tunnel must be placed in operation by 2018.  Designs for components of 
this tunnel must be started between 2009 and 2013. 

• The second leg of the Anacostia Tunnel is parallel to the Northeast Boundary Sewer.  
This portion of the tunnel must be placed in operation by 2025, with designs starting 
between 2015 and 2019. 



Introduction 
 

 1-10 FINAL – Oct. 2007 
H:\1160\BP Strategic Plan\TN_WW Plan\Report-Final\Sec 1.doc 

• The LTCP included constructing four primary clarifiers at Blue Plains and making 
improvement to excess flow facilities.  The decree requires this to be placed in operation 
by 2016 with design starting in 2009.  

 
Table 1-5 

Excerpt of LTCP Decree Deadlines 

No. CD Reference Requirement Deadline in CD 

Calendar 
Deadline per 

CD 
   Anacostia Projects      

1 p.11, VI.A.9. Anacostia Facility Plan     
    Start Anacostia Facility Plan 6 months from entry 23-Sep-2005 
    Submit summary report  & detailed implementation schedule 3 yrs 6 mos from entry 23-Sep-2008 

2 p.12, VI.A.12. Fort Stanton Interceptor     
    Award contract for detailed design 8 years from entry 23-Mar-2013 
    Award contract for construction 11 years from entry 23-Mar-2016 
    Place in operation 13 years from entry 23-Mar-2018 

3 p.13, VI.A.13. Tunnel From Poplar Point to Northeast Boundary     
    Award contract for detailed design 4 years from entry 23-Mar-2009 
    Award contract for construction 7 years from entry 23-Mar-2012 
    Place in operation 13 years from entry 23-Mar-2018 

4 p.13, VI.A.14. Poplar Point Pumping Station     
    Award contract for detailed design 7 years from entry 23-Mar-2012 
    Award contract for construction 10 years from entry 23-Mar-2015 
    Place in operation 13 years from entry 23-Mar-2018 
5 p.14, VI.A.15. Tunnel Parallel to Northeast Boundary Sewer     
    Award contract for detailed design 10 years from entry 23-Mar-2015 
    Award contract for construction 13 years from entry 23-Mar-2018 
    Place in operation 20 years from entry 23-Mar-2025 

6 p.15, VI.A.16. NEB Side Tunnels     
    Award contract for detailed design 14 years from entry 23-Mar-2019 
    Award contract for construction 17 years from entry 23-Mar-2022 
    Place in operation 20 years from entry 23-Mar-2025 

7 p.15, VI.A.17. Anacostia Outfall Consolidation     
    Award contract for detailed design 8 years from entry 23-Mar-2013 
    Award contract for construction 11 years from entry 23-Mar-2016 
    Place in operation 13 years from entry 23-Mar-2018 
   Blue Plains Projects      

8 p.21. VI.D.29. Blue Plains Excess Flow Improvements     
    Award contract for detailed design 4 years from entry 23-Mar-2009 
    Award contract for construction 7 years from entry 23-Mar-2012 
    Place in operation 11 years from entry 23-Mar-2016 

 
 
 
 
 
 
 
 
 
 
 
 



Introduction 
 

 1-11 FINAL – Oct. 2007 
H:\1160\BP Strategic Plan\TN_WW Plan\Report-Final\Sec 1.doc 

1.3.4 TOTAL MAXIMUM DAILY LOADS (TMDLs) 
TMDLs for several parameters have been issued for the receiving waters in the District.  Table 1-6 
summarizes TMDLs issued for waters receiving CSO discharges in the District. 
 

Table 1-6 
TMDLs Issued for District Waters Receiving CSO Discharges 

Anacostia River Potomac River Rock Creek 
Fecal coliform bacteria Fecal coliform bacteria Fecal coliform bacteria 
Organics and metals Organics and metals Metals 
Oil and grease   
Biochemical oxygen 
demand 

  

Total suspended solids   
 
The TMDLs in the District are expressed as annual loads or loads per growing season.  In addition, the 
TMDLs are based on the climatic periods 1988, 1989 and 1990, the same period used to develop the 
LTCP.  Subject to post construction monitoring, the Final LTCP has been determined to meet all of the 
TMDLs issued. 
 
In a recent decision by the U.S. Court of Appeals for the D.C. Circuit (Friends of the Earth, Inc. v. EPA, 
et. al., No. 05-5015, D.C. Circuit 2006), the Court held that the total suspended solids and biochemical 
oxygen demand TMDLs for the Anacostia River did not comply with the Clean Water Act because they 
were not expressed as daily loads.  EPA is in the process of revising these TMDLS to address the court 
decision.  On April 6, 2007, a revised TMDL for total suspended solids was noticed in draft form for 
public comments.  WASA is in the process of reviewing this TMDL.  Depending on how these TMDLs 
are revised, the LTCP will need to be evaluated to determine whether or not the CSO controls can comply 
with the new TMDLs.    
 
1.4 TN/WET WEATHER PLAN GOALS 
The primary goals of the TN /wet weather plan are as follows: 
  

• Upgrade Blue Plains to reliably meet the proposed TN discharge limit 
• Provide a system which produces water quality equal to or better than that predicted for 

the LTCP 
• Meet regulatory requirements in a manner that is economically feasible so as not to 

impose an undue burden on rate payers 
 



 



Blue Plains Process Evaluation 
 

 2-1 FINAL – Oct 2007 
 

Section 2 
Blue Plains Process Evaluation 

 
 

2.1 INTRODUCTION 
Blue Plains receives combined sewer flows that originate in the District’s combined sewer system.  The 
plant is rated to treat an average annual flow rate of 370 million gallons per day (mgd).  Flows increase 
significantly during wet weather; the trigger to define a high flow event is when the plant influent flow 
rate exceeds 511 mgd.  For the first four hours of a high flow event, peak flows at rates up to twice the 
average annual rated capacity are treated through complete treatment and are discharged to the Potomac 
River via Outfall 002.  For the first four hours, plant influent flows greater than twice the average annual 
flow up to 1,076 mgd are considered “excess flow”.  Excess flow receives primary treatment and 
disinfection and is discharged to the Potomac River via Outfall 001.  Figure 2-1 shows the process flow 
diagram for the existing facilities at Blue Plains during wet weather events.   
 
As described in Section 1, WASA is required to improve nutrient removal performance and treat 
sustained high flows during wet weather.  Increasing nitrogen removal could be achieved by increasing 
the biomass in the biological reactors.  However, additional biomass in the biological reactors coupled 
with high sustained flows reduces the stability of the nitrogen removal system.  Therefore, WASA 
approached these challenges with a comprehensive planning approach to determine the best way to 
achieve both requirements simultaneously.  This section of the report describes the design conditions for 
planning purposes, provides an assessment of the facilities and an evaluation of each treatment process, 
and identifies alternative improvements and strategies at Blue Plains that would increase nitrogen removal 
and treat the required storm flows. 
 
2.2 BASIS OF DESIGN 
Important components that affect the effluent quality from any wastewater treatment system include the 
characteristics of influent flow and the performance of the treatment system.  Several treatment processes 
at Blue Plains are physical, or physical-chemical, processes.  As such, the critical design parameter is 
peak flow rate because the performance declines as the hydraulic loading rate increases.  At Blue Plains, 
the peak flow rate through preliminary, primary and excess flow treatment is 1,076 mgd and the peak 
flow rate through the filtration and final disinfection system is 740 mgd. 
 
On the other hand, the secondary and nitrification/denitrification treatment systems are biological 
processes, whose performance is related to the mass of specific microorganisms in addition to the 
hydraulic loading rate and influent characteristics.  The bacteria that consume organic matter in the 
secondary process are distinct from the nitrifying and denitrifying bacteria in the nitrogen removal 
system.  The design and operation of a suspended growth activated sludge system requires a balance 
between increasing the biomass in the reactor and limiting the solids loading rate on the sedimentation 
basins.  The hydraulic loading rate on the sedimentation basins must be limited to prevent wash out of the 
microorganisms in wet weather.  The target mixed liquor suspended solids concentration for both 
biological systems at Blue Plains is 2,000 mg/l.  
 
The following subsections describe the variations in Blue Plains’ influent due to hydrologic and climatic 
conditions.  To meet the annual load cap, the system must perform well each month under the least 
favorable conditions.  Therefore, the maximum monthly influent flows and loads were used in 
conjunction with the lowest monthly average temperature (12°C).  The influent characteristics were 
determined from historical data.  Biological processes work slower (i.e., they are less effective) at low 
temperatures.  



Fine
screens

In�uent 
pumping

Primary 
sedimentation 
tanks

Disinfection tanks

Outfall 002

FROM 
COLLECTION 
SYSTEM

Aerated grit 
chambers

Secondary 
reactors

Secondary 
sedimentation 
basins Nitri�cation/denitri�cation 

reactors

Nitri�cation/denitri�cation 
sedimentation basins

E�uent
�lters

Chlorination

Dechlorination

Air

Air

Air

Disinfection tanks

Outfall 001

Dechlorination

Chlorination

TO POTOMAC RIVERTO POTOMAC RIVER

TO POTOMAC RIVERTO POTOMAC RIVER

Filter in�uent pumps

Blue Plains Process Flow Diagram

Figure 2-1

Centrifuge
dewatering

Lime 
stabilization 
(mixer)

Lime

Gravity sludge 
thickening

Dissolved air 
�otation 
thickening

Lime

LAND 
APPLICATION
OR OTHER 
BENEFICIAL USE

Thickened 
feed sludge



Blue Plains Process Evaluation 
 

 2-3 FINAL – Oct 2007 
 

2.2.1 Average Annual Plant Influent Flows 
Blue Plains is rated to treat 370 million gallons per day (mgd) on an annual average basis and this 
capacity has been allocated to the Blue Plains users.  Under average hydrologic conditions, projected 
plant influent is expected to reach 370 mgd, i.e., the rated capacity of Blue Plains, in the year 2030.  Table 
2-1 presents the contribution of the planned average annual plant influent flow by jurisdiction.  The next 
section of this memorandum provides detail about plant influent flows during wet weather.   
 

Table 2-1 
Projected Average Annual Flow to Blue Plains 

Jurisdiction 
IMA 
Allocation 
(mgd) 

Regional 
Flow 
Forecast 
Model for 
20301 
(mgd) 

District of Columbia 152.5 171.7 
Washington Suburban Sanitary 
Commission 169.6 150.0 

Fairfax County 31.0 31.0 
Loudoun County 13.8 13.8 
Other Potomac Interceptor Users2 3.1 3.5 

Total 370.0 370.0 
 1Blue Plains Service Area Phase I-Facility Planning Study (MWCOG, 2003) 
 2Other Potomac Interceptor Users are Dulles Airport, the Navy, the Town of Vienna,  
 and the National Park Service  
 
2.2.2 Maximum Month Plant Influent Flows 
The average annual rated capacity includes variation in hourly flows due to diurnal fluctuations, variation 
in seasonal flows due to groundwater table fluctuations, and increases in influent flow due to storm inflow 
into the collection system.  Therefore, it is important to predict plant influent flows during wet weather as 
well as average annual conditions.  Plant influent flow data for recent years was evaluated to predict wet 
weather plant influent for the future, when Blue Plains reaches its rated capacity. 
 
Actual hourly plant influent flow data for “dry” days during the years 2002 and 2003 were evaluated to 
assess diurnal influent flow patterns.  Dry days were identified by the lowest flow days based on average 
daily flows.  Figure 2-2 shows the average daily plant influent flow for each day from January 1, 2002 
through December 31, 2003.  The band shown between 275 mgd and 310 mgd includes the “dry” days.  
During the days in which the flow is above 310 mgd, there are significant inputs to the wastewater flow 
from storm flow, infiltration, or both. 



Blue Plains Process Evaluation 
 

 2-4 FINAL – Oct. 2007 
 

 
FIGURE 2-2 

 
A characteristic dry weather diurnal pattern for each day of the week was established by averaging the 
flow values at each hourly increment for the identified dry days.  The dry weather diurnal pattern is 
repeated closely from day to day on weekdays (Monday to Friday).  The Saturday and Sunday patterns 
are similar to each other, but different from the pattern on weekdays.  Figure 2-3 is a plot of the average 
dry weather diurnal patterns and shows that the increase in flow during the morning hours on weekends 
lags the increase on weekdays by approximately 2 hours.  Based on the data, the diurnal flow factor, i.e. 
the ratio between the dry weather maximum hourly flows during the day to its average flow, is 1.07 (319 
mgd/297 mgd) for weekdays and 1.12 (334 mgd/297 mgd) for weekend days.  Therefore, the predicted 
maximum hourly flow rate during dry weather at the rated capacity of 370 mgd would be 414 mgd (370 
times 1.12).  The difference between the average flow and the maximum daily dry weather flow is low for 
Blue Plains because it has a large service area (approximately 725 square miles), it includes a 43 mile 
interceptor and the maximum diurnal flows from the various sub-sewersheds occur at different times 
(G&H, 2002).  A smaller system would have a higher diurnal flow factor because the maximum diurnal 
flows from various parts of the collection system could arrive at the plant almost simultaneously.    
 
As seen in Figure 2-4, average annual flows vary based on hydrologic conditions.  Fluctuations in plant 
influent flow follow the fluctuations in rainfall and groundwater levels.  Inflow and infiltration contribute 
to flows into the wastewater treatment plant during wet weather.  In a combined sewer system, inflow 
enters the collection system through storm drains and is directly related to precipitation.  Infiltration 
[...]
excess flow.  
  
Process Description 
The Dechlorination Building has eight storage tanks, each with a nominal capacity of 6,000 gallons Total 
storage capacity is 48, 000 gallons. The system has the flexibility to transfer the contents of one tank to 
any other tank.  Chemical dosing is flow paced.  The excess flow system control strategy permits 
automatic startup of the chemical feed pump when excess flow is detected at Meter 104. 
 
Standby dechlorination pumps are installed in the Standby Chlorination/Dechlorination Building for use 
with a tank truck for an emergency.   
 
Evaluation 
All of the systems were placed in service in 2004, and all are functional.  Adequate capacity is provided 
in both of the dechlorination systems for Outfalls 001 and 002 at all flow conditions. 
  
2.3.16 Plant-wide Chemical Systems - Metal Salts Addition 
 
Historical Background 
A new centralized plant-wide metal salt unloading, storage, and feed facility was placed in operation in 
2006. 
 
Process Description 
The Chemical Building serves as the central storage and dosing facility for ferric chloride and waste 
pickle liquor. The function of this facility is to add metal salts to the plant processes for various uses, 
including phosphorus removal, odor control, and as a settling aid.  The Chemical Building has nine 
storage tanks, each with a nominal capacity of 76,000 gallons. Total storage capacity is 684,000 gallons.  
Sixteen chemical feed pump systems are provided for dosing of waste pickle liquor and/or ferric chloride 
in the plant Influent, Primary Treatment, Secondary Treatment, Nitrification, and Solids Processing blend 
tanks.  The metal salt systems are monitored by PCS. 
 
Evaluation 
The metal salts systems were recently installed and provide for adequate chemical storage and delivery 
for all plant needs.  The metal salt systems could be used for a wet weather treatment system with 



Blue Plains Process Evaluation 
 

 2-28 FINAL – Oct. 2007 
 

modifications and new piping to deliver the chemical to a new facility. 
 
 
2.3.17 Plant-wide Chemical Systems - Dry Polymer System 
 
Historical Background 
A new centralized plant-wide dry polymer unloading, storage, batching and feed facility was placed in 
operation in 2006.   
 
Process Description 
Six dry polymer storage and batching systems provide polymer for all plant needs.  Systems 1, 2, and 3, 
rated at 8400 dry pounds per day, are dedicated to the plant’s solids processes and Systems 4, 5, and 6, 
rated at 4100 dry pounds per day to the plant’s liquid treatment processes.  The Polymer batches are 
normally mixed to a concentration of 0.25 % to 0.50 %. Each polymer system includes batching and 
aging tanks and demand tanks.  Chemical feed pumps deliver the polymer to the treatment processes, 
paced by an automated system.  The dry chemical systems are monitored by PCS. 
 
Evaluation 
The dry polymer systems were recently installed and provide for adequate polymers for all plant needs.  
The systems could be used for a wet weather treatment system with modifications and new piping to 
deliver the appropriate polymer to a new facility. 
 
2.4 SUMMARY OF PROCESS EVALUATIONS 
Significant upgrades to facilities throughout Blue Plains have been constructed under the Capital 
Improvement Program to assure continued compliance with WASA’s current permit.  As previously 
identified, the plant does not have the sedimentation capacity in the primary treatment, secondary 
treatment, and nitrification/denitrification processes to meet the proposed total nitrogen permit limit.  The 
existing nitrification/denitrification reactors only have sufficient capacity to meet the current TN goal of 
7.5 mg/l on an annual average basis and at the current peak flow limitation of 511 mgd.  Various options 
are available to provide added reactor capacity and these options are discussed in Section 2.5 
 
Various strategies have been identified to address the shortfall in sedimentation capacity.  The first 
strategy is to build additional sedimentation tanks or basins to handle peak flows.  The second strategy is 
to reduce the peak flow rates to the existing facilities and provide alternate treatment systems for the peak 
flows that are off-loaded from the existing facilities.  These peak flow rate reduction strategies are 
summarized as follows: 
 

• Reduce peak hydraulic loading rate on primary sedimentation basins to prevent high 
concentrations of solids and other material from overloading the secondary treatment system.  
The prior evaluations indicate that the peak rate must be reduced from 1,076 mgd to 740 mgd.  
Any further reduction below 740 mgd will have an incremental, positive impact on primary 
treatment performance.   

• Reduce peak hydraulic loading rate on secondary sedimentation basins to ensure a consistent total 
suspended solids concentration in the secondary effluent that is no greater than 20 mg/l.  This 
could be done by reducing the peak factor to the biological processes from 2.0 (740 mgd) to 1.5 
(555 mgd) to match the capacity of the sedimentation basins.  

• Reduce peak hydraulic loading rate on nitrification/denitrification sedimentation basins to ensure 
that the basins are not overloaded during storm events.  Separate treatment of the spent washwater 
recycle could be provided to further reduce the peak loading rate. 

 



Blue Plains Process Evaluation 
 

 2-29 FINAL – Oct 2007 
 

 
2.5 NITROGEN REMOVAL ALTERNATIVES 
 
2.5.1 Enhanced Clarification Facility  
The performance of the East Primary facilities is not acceptable at plant influent rates over 740 mgd for 
enhanced nutrient removal.  As noted in Table 2-6, the overflow rate at 1076 mgd is greater than 3,600 
gpd/sf.  The LTCP recommended four additional primary sedimentation tanks to handle the peak wet 
weather flows. There is only space available for 4 additional tanks.  However, the LTCP was developed 
and finalized in July 2002, before the annual mass load limit for Blue Plains was established.  The LTCP 
recommended plan recognizes that the proposed excess flow improvements do not address the impacts of 
the plan on nitrogen removal at Blue Plains.  Adding four primary sedimentation tanks would reduce peak 
overflow rates to 3,000 gpd/sf, which is not sufficiently low to achieve the required target performance 
for increased nitrogen removal.   
 
The space available for 4 primary sedimentation tanks could alternately be used to build a separate wet 
weather treatment facility, using an Enhanced Clarification Facility (ECF).  Figure 2-9 shows how the 
ECF would be incorporated into the process flow diagram.  There are several proprietary high-rate 
sedimentation technologies that employ the ballasted flocculation process that provide substantially better 
solids removal than primary treatment at significantly higher loading rates.  The Actiflo and Densadeg 
processes are two of these technologies that could be used for the ECF.  These technologies are further 
defined in Appendix D Wet Weather Treatment.   Space is available to provide approximately 500 mgd of 
wet weather treatment in the space allotted for the 4 primary sedimentation tanks.  The new facility would 
also include improvement of the flow distribution from the grit chambers to the east process, i.e., the 
existing primary sedimentation basins and the new enhanced clarification facility.  The comparative 
performance the primary sedimentation tanks and ECF at various loading rates are shown in Table 2-9.  
Construction of an ECF is necessary to off-load excess flow from the existing East Primary facilities for 
enhanced nutrient removal.  This is needed to provide a suitable primary effluent that does not overload 
the secondary treatment process. 



Blue Plains Process Evaluation 
 

 2-30 FINAL – Oct. 2007 
 

 
FIGURE 2-9 

Proposed Process Flow Diagram 

 
 
 

Table 2-9 
Expected Removal Efficiencies of Primary Sedimentation Basins at  

Peak Influent Flow = 1,076 mgd 
  

Flow 
(mgd)

Surface 
Overflow 

Rate (gpd/ft2) 

 
TSS  

(% Removal)  

 
BOD  

(% Removal)  
 
West Primary PSTs 296 2,240 50 32 

 
East Process (existing and with 4 new tanks, with one tank out of service) 

   Existing 20 PSTs 780 3,630 10 <10 
   Proposed 24 PSTs 780 3,000 22 10 
East Process with ECF 
   Existing PSTs 444 2,070 50 32 
   ECF  56,800-61,1001 70-942 35-962 
1The SOR is approximate and is based on typical design criteria provided by the manufacturers and used 
to size facilities that are currently in operation.  Loading rates are per unit and number of units can 
increase based on total size of facility required. 
2The range of removal rates were obtained from case studies of pilot tests done by others with addition of 
ferric chloride and polymer. 
 
In addition to the need for an enhanced clarification facility as part of the improvements necessary to 
increase nitrogen removal at Blue Plains, an enhanced clarification facility would provide improved 
effluent quality for excess flow discharged from Outfall 001.  This facility could also provide treatment 
for the flow stored in the combined sewer overflow tunnel.  As evident from the range of performance 
reported in various pilot tests by others (Table 2-9), pilot tests at Blue Plains would be prudent to confirm 
the design criteria and expected effluent quality from an enhanced clarification facility. 

002
SCREENING GRIT

REMOVAL
PRIMARY

TREATMENT
SECONDARY
TREATMENT

NITRIFICATION/
DENITRIFICATION

FILTRATION &
DISINFECTION

EXCESS
FLOW

POTOMAC 
RIVER 

OUTFALL 002

POTOMAC 
RIVER 

OUTFALL 001

DISINFECTIONPROPOSED 
ENHANCED 

CLARIFICATION 
FACILITY

002
SCREENING GRIT

REMOVAL
PRIMARY

TREATMENT
SECONDARY
TREATMENT

NITRIFICATION/
DENITRIFICATION

FILTRATION &
DISINFECTION

EXCESS
FLOW

POTOMAC 
RIVER 

OUTFALL 002

POTOMAC 
RIVER 

OUTFALL 001

DISINFECTIONPROPOSED 
ENHANCED 

CLARIFICATION 
FACILITY



Blue Plains Process Evaluation 
 

 2-31 FINAL – Oct 2007 
 

 
An area of specific interest regarding impact on water quality is the impact that the enhanced clarification 
system would have on pathogens in the treated excess flow that is discharged through Outfall 001.  The 
proposed enhanced clarification process impacts pathogen removal in two ways.  The first is that 
enhanced clarification removes pathogens and particulates from wastewater.  The second is that enhanced 
clarification reduces turbidity and disinfectant-consuming constituents thereby increasing the 
effectiveness of subsequent disinfection. 
 
The enhanced clarification process uses coagulant and polymer to form a floc followed by introduction of 
ballast (typically sand or sludge) that attaches to the floc to accelerate settling.  The settled solids and 
consequently, the pathogens that adhere to the floc are removed from the wastewater flow.  Larger 
microorganisms such as protozoan, bacteria, and algae (measured in micrometers) would be easily 
captured as the floc forms and settles. Although viruses are very small (measured in nanometers) some 
may also be captured during the floc formation and settling. It is important to note that all the 
microorganisms mentioned above tend to clump together or attach to suspended solids in the 
environment.  Therefore microbes that are associated with particulates would settle out as well. Protozoa, 
such as Cryptosporidium have been found to be removed up to 4 logs (99.99 percent) through enhanced 
clarification ballasted flocculation (City of Melbourne Ballasted Flocculation and Clarification Study: 
Gutshall 1999).  
  
Most of the solids particles that can harbor microorganisms, block ultraviolet light, and consume 
ozidizing chemicals such as chlorine are removed during the ballasted flocculation process (Radick 2001).  
Sodium hypochlorite is used for disinfection of the effluent at the Advanced Wastewater Treatment Plant 
at Blue Plains.  Pilot studies done by others indicated that the quality of the ballasted settling effluent is 
typically relatively easy to disinfect regardless of the subsequent disinfection method.   
 
Chemical disinfectants inactivate microorganisms by destroying or damaging cellular structures, 
interfering with metabolism, and hindering biosynthesis and growth (Snowball & Horsnsey 1988, Brock 
1994). Free chlorine rapidly inactivates bacteria, viruses, and some protozoan cysts, with the exception of 
Cryptosporidium and Giardia, at low concentrations. . In addition to pH and temperature, the efficacy of 
chlorination is primarily dependant on turbidity, and the types of microorganism’s present (Gerba, 
Nwachuku & Riley 2003).  
 
Organisms that would be removed by the enhanced clarification process prior to disinfection are also the 
organisms most resistant to chlorine. These include the protozoan cysts (Cryptosporidium and Giardia), 
the spore forming bacterium (Bacillus subtilis), and bacterium with thick waxy outer cell walls 
(Mycobacterium species). The resistance of these microorganisms to disinfection is due to the exterior 
structures they produce to survive environmental conditions. These organisms of concern, resistant to 
chlorine, have generally been removed during the enhanced clarification process.   
 
2.5.2 Reduce Hydraulic Load on Sedimentation Basins in the Biological Systems 
As described above, the secondary sedimentation basins are hydraulically overloaded during wet weather 
events.  The Ten State Standards recommends a maximum surface overflow rate (SOR) of 1,200 gallons 
per day per square foot of sedimentation basin surface area (gpd/sf) for secondary treatment and 800 
gpd/sf for nitrification systems.  This is consistent with operating experience at Blue Plains that the solids 
in the nitrification/denitrification system have more trouble settling than those in the secondary system.  
Table 2-10- shows the area of each sedimentation basin and the computed value of the maximum flow for 
the each process based on available area and the Ten State Standards recommended SOR.  Computation 
of the system capacity assumes that one basin in each process is out-of-service for maintenance purposes, 
either preventive or corrective.  Each dual purpose basin provides approximately 30 mgd of additional 
flow that can be treated in the secondary process or approximately 20 mgd of additional flow that can be 



Blue Plains Process Evaluation 
 

 2-32 FINAL – Oct. 2007 
 

treated in the nitrification-denitrification process.  The basins were designed to serve either process so that 
they could be used for redundancy in case of process upset, equipment failure or construction.  However, 
it is evident from the recommended maximum recommended flow that they should be in service to the 
nitrification/denitrification system under normal conditions to balance the capacity of the secondary 
system with the nitrification/denitrification system.   Alternatives to reduce the hydraulic load on each 
process are to limit the peak flows to the existing capacity of the systems or to provide additional 
sedimentation basins. 
 
 

Table 2-10 
Maximum Recommended Flow Based on Hydraulic Load 

 # of 
basins/ 

# in 
service

Area per 
Basin 

(sf) 

Total 
Available 

Area 
(sf) 

Maximum 
Recommended 

Flow 
(mgd) 

Secondary Treatment 
West Secondary Basins 12/11 19,875 218,625 262 
East Secondary Basins 12/11 20,670 227,370 272 
Total Secondary Basins    534 

Nitrification/Denitrification Treatment 
Nitrification/Denitrification 
Basins – Odd side 

14/13 19,118 248,534 199 

Nitrification/Denitrification 
Basins – Odd side 

14/13 19,118 248,534 199 

Total Nitrification/Denitrification Basins  398 
Dual Purpose Basins in Service to Nitrification/Denitrification Treatment 
Dual Purpose Basins 8/7 24,645 172,515 140 

Total Nitrification/Denitrification Basins including Dual Purpose 538 
 
Reduce 4-hour Peaking Factor 
As previously discussed, wet weather flows negatively impact TN removal due to limiting the capacity of 